Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 1 of 54 PAGEID #: 24

IN THE UNITED STATES DISTRICT COURT
FOR THE SOUTHERN DISTRICT OF OHIO

UNITED STATES OF AMERICA,
and
THE STATE OF OHIO,
Plaintiffs,
V.
Civil Action No. 18-cv-90
THE CITY OF MIDDLETOWN, OHIO,

Defendant.

N N N N N N N N N N N N N N N N N N

CONSENT DECREE




Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 2 of 54 PAGEID #: 25

TABLE OF CONTENTS
l. JURISDICTION AND VENUE ......oiiiiiii e 4
1. APPLICABILITY o 4
I DEFINITIONS ..o 5
IV.  COMPLIANCE REQUIREMENTS ..o 8
V. CIVIL PENALTY ot 11
VI.  SUPPLEMENTAL ENVIRONMENTAL PROJECTS......ccoiiiiiieieiereeseeee e 12
VIlI. REPORTING REQUIREMENTS ... 14
VI, STIPULATED PENALTIES.......oo s 16
[...]
89.  Any disputes concerning modification of this Decree shall be resolved pursuant to
Section XI (Dispute Resolution), provided, however, that, instead of the burden of proof
provided by Paragraph 66, the Party seeking the modification bears the burden of demonstrating
that it is entitled to the requested modification in accordance with Federal Rule of Civil
Procedure 60(b).

XIX. TERMINATION

90.  One year after Middletown has completed all construction and post-construction
monitoring required by its LTCP and the requirements of Section IV (Compliance
Requirements), Middletown may submit to the United States for review and approval in
accordance with Paragraph 18 a Request for Termination of this Consent Decree. Such Request
for Termination shall be approved if: (a) Middletown is and has been in compliance with the
requirements of Section IV (Compliance Requirements) for at least the prior 12 months; (b) all

27



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 29 of 54 PAGEID #: 52

civil penalties due and all stipulated penalties due under this Decree (and any interest thereon)
have been paid; and (c) Middletown has complied with all other requirements of this Decree.

91.  Following receipt by the United States of Middletown’s Request for Termination,
the Parties shall confer informally concerning the Request and any disagreement that the Parties
may have as to whether Middletown satisfactorily has complied with the requirements for
termination. If the United States, after consultation with the State, agrees that the Decree may be
terminated and approves the Request, the Parties shall submit, for the Court’s approval, a joint
motion seeking termination of the Decree. If the United States fails to respond in writing to the
Request in accordance with Paragraph 18 within 90 days after receipt of Middletown’s Request
for Termination, Middletown may deem the Request to have been denied, and Middletown may
proceed to invoke the dispute resolution procedures set forth in Section XI (Dispute Resolution).

92, If the United States, after consultation with the State, does not agree that the
Decree may be terminated, Middletown may invoke dispute resolution under Section XI of this
Decree (Dispute Resolution). However, Middletown shall not invoke dispute resolution of any
dispute regarding termination until 90 days after service of its Request for Termination.

XX. PUBLIC PARTICIPATION

93.  This Consent Decree shall be lodged with the Court for a period of not less than
30 days for public notice and comment in accordance with 28 C.F.R. 8 50.7. The United States
reserves the right to withdraw or withhold its consent if the comments regarding the Consent
Decree disclose facts or considerations indicating that the Consent Decree is inappropriate,
improper, or inadequate. Middletown consents to entry of this Consent Decree without further
notice and agrees not to withdraw from or oppose entry of this Consent Decree by the Court or to
challenge any provision of this Decree, unless the United States has notified Middletown in
writing that it no longer supports entry of this Decree.

XXI. SIGNATORIES/SERVICE

94.  Each undersigned representative of the State, the United States Department of
Justice, and Middletown certifies that he or she is fully authorized to enter into the terms and
conditions of this Consent Decree and to execute and legally bind the Party he or she represents
to this document.

95.  This Consent Decree may be signed in counterparts, and its validity shall not be
challenged on that basis. Middletown agrees to accept service of process by mail with respect to
all matters arising under or relating to this Consent Decree and to waive the formal service
requirements set forth in Rules 4 and 5 of the Federal Rules of Civil Procedure and any
applicable Local Rules of this Court including, but not limited to, service of a summons.

28



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 30 of 54 PAGEID #: 53

XXI1. INTEGRATION

96.  This Consent Decree and its appendices constitute the final, complete, and
exclusive agreement and understanding among the Parties with respect to the settlement
embodied in the Decree and supersede all prior agreements and understandings, whether oral or
written, concerning the settlement embodied herein. Other than deliverables that are
subsequently submitted and approved pursuant to this Decree, the Parties acknowledge that there
are no representations, agreements, or understandings relating to the settlement other than those
expressly contained in this Consent Decree and its appendices.

XXIII. FINAL JUDGMENT

97.  Upon approval and entry of this Consent Decree by the Court, this Consent
Decree shall constitute a final judgment of the Court as to the United States, the State, and
Middletown. The Court finds that there is no just reason for delay and therefore enters this
judgment as a final judgment under Fed. R. Civ. P. 54 and 58.

SO ORDERED this day of , 2018.

United States District Judge

29



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 31 of 54 PAGEID #: 54

Signature Page for United States and State of Ohio v. City of Middletown Consent Decree

FOR PLAINTIFF UNITED STATES OF AMERICA:

“JEFFREY FY WOOD

Acting Assistant Attorney General
Environment & Natural Resources Division
United States Department of Justice

o /13 B

NICHOLAS A. MCDANIEL

ROBERT DARNELL

Trial Attorneys

Environmental Enforcement Section
Environment & Natural Resources Division
United States Department of Justice

P.O. Box 7611, Ben Franklin Station
Washington, D.C. 20044-7611

Telephone: 202-514-0096

Date: 1/9//3'

30



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 32 of 54 PAGEID #: 55

Signature Page for United States and State of Ohio v. City of Middletown Consent Decree

FOR THE U.S. ENVIRONMENTAL PROTECTION AGENCY, REGION 35:

we zfzz

T. LEVERETT NELSON

Regional Counsel

U.S. Environmental Protection Agency, Region 5
77 W. Jackson Blvd.

Chicago IL 60604

2/%/208

Date:

GARY PRICHARD

Associate Regional Counsel

U.S. Environmental Protection Agency, Region 5
77 W. Jackson Blvd.

Chicago IL 60604

31




Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 33 of 54 PAGEID #: 56

Signature Page for United States and State of Ohio v. City of Middletoywn Consent Decree

FOR THE U.S. ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT AND COMPLIANCE ASSURANCE:

Date: l [ 23 / 20'5’

Director, Water Epforcement Division

Office of Civil'Enforcement

Office of Enforcement and Compliance Assurance
U.S. Environmental Protection Agency

pate: /212018

ry
v

SARAH-GONZALEZ
Attorney-Adviser, Water Enforcement Division
Office of Civil Enforcement

Office of Enforcement and Compliance Assurance
U.S. Environmental Protection Agency

32



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 34 of 54 PAGEID #: 57

Signature Page for United States and State of Ohio v. City of Middletown Consent Decree

FOR PLAINTIFF STATE OF OHIO:

Date: ‘{/9&7[/ 18

MIKE DeWINE
Ohio Attorney General 5

L. SCOTT HELKOWSKI (0068622)
Assistant Attorney General
Environmental Enforcement Section
30 E. Broad Street, 25" Floor
Columbus, Ohio 43215-3400

33



Signature Page for United States and State of Ohio v. City of Middletown Consent Decree

FOR DEFENDANT CITY OF MIDDLETOWN:

Date: /é;/é% / 7

Nam

Tite:  Law Direedor

34



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 36 of 54 PAGEID #: 59

Appendix A

LTCP



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 37 of 54 PAGEID #: 60

APPENDIX A: Long Term Control Plan

City of Middletown

Control Measures, Design Criteria, Performance Criterion and Critical Milestones

ROW #

CONTROL
MEASURE
LOCATION

DESCRIPTION

DESIGN CRITERIA!

PERFORMANCE
CRITERION?

(TYPICAL YEAR)

CRITICAL MILESTONES

CSO Control Measures

Storage Basins

Downtown Storage
Facility

Storage Basin

Minimum storage volume of 5,100,000
gallons

6 CSO Events Systemwide

See Appendix C

Barnitz Field Storage
Facility

Storage Basin

Minimum storage volume of 6,600,000
gallons

6 CSO Events Systemwide

See Appendix C

! The criteria for storage volumes are effective storage volumes and as such shall account for hydraulic and/or operational limitations and any other factors of consideration that are
necessary to ensure that the basin(s) will be able to store the specified volume identified in this column during the largest typical year storm event

2 The Performance Criterion of “6 CSOs Events Systemwide” is a systemwide criterion, with the number of overflows based on a 24-hour inter-event period. Achievement of
Performance Criterion shall be assessed in accordance with Section 1.4 of Appendix B to the Consent Decree, based on rainfall data from the Covington (Northern Kentucky)
Airport Station for 1970, which is the “Typical Year” that Middletown used in developing its LTCP. The Performance Criterion shall be achieved if, using the rainfall data from
the Covington (Northern Kentucky) Airport Station for 1970, the model projects that there would have been no more than 6 occasions (using a 24-hour inter-event period to

differentiate between occasions) that a discharge would have occurred from any CSO outfall in Middletown’s sewer system.

-1-




Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 38 of 54 PAGEID #: 61

Collection System Measures and Green Infrastructure

Sludge Pumping,
Disinfection, and
Effluent Pumping

mechanisms, New RAS pumps, New WAS
pumps, New Sodium Hypochlorite Tanks,
New Effluent Pumps, New Instrumentation
Equipment. Secondary building renovation
and structural repair.

3 Lakeside Redirection | Redirection of At least 15 CFS storm water pump station, | 6 CSO Events Systemwide | See Appendix C
approximately 291 3,900 feet of 18” force main, and 3,000 feet
acres of sewershed to | of 36” gravity sewer
the Hydraulic Canal
4 E:rIII(SCI;r légnto Sunset Storage Basin(s) At least 1,860 feet of 18” sewer and 1-acre | 6 CSO Events Systemwide | See Appendix C
. green infrastructure basin
Infrastructure Project
ROW # CONTROL DESCRIPTION EQUIPMENT? PERFORMANCE CRITICAL MILESTONES
MEASURE CRITERIA
LOCATION
WWTP Major Rehabilitation and Replacement
5 WWTP, Headworks Headworks (Pump New influent structure, screen channel, wet | N/A See Appendix C
Station, Screens, and | well, influent pumps and grit system.
Grit)
6 WWTP, Secondary Secondary Settling, New secondary clarifier center well N/A See Appendix C

3 A Design Criterion for all of the WWTP Rehabilitation and Replacement Measures is that they shall be designed so that the WWTP has equipment reliability

and firm capacity to treat a peak flow of 45 MGD.

-2-




Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 39 of 54 PAGEID #: 62

7 WWTP Plant Main Electrical | Replacement of 4.16 kV plant switchgear, N/A See Appendix C
Feed and Generator 69 kV switchyard and primary service
transformer, replacement of 4 480V motor
control centers and addition of a standby
generator.
8 WWTP Plant SCADA Installation of a Plant-Wide SCADA N/A See Appendix C
9 WWTP, Secondary Aeration New Blowers, New Diffusers, New N/A See Appendix C
Improvement automatic control valves. Renovation and
structural repairs to the Blower Building.
10 WWTP, Primary Primary Clarification | New settling tank mechanisms, troughs and | N/A
System weirs. Structural rehabilitation, New See Appendix C
sludge pumps, new scum pump.
Renovation and structural repairs to the
Primary Sludge Pump Building.
11 WWTP, Solids Residual Dewatering | New Gravity Belt Thickeners, New N/A See Appendix C

and Disposal

Centrifuges, New ATAD Equipment




Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 40 of 54 PAGEID #: 63

Appendix B

Post-Construction Monitoring Program Parameters
and Schedule



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 41 of 54 PAGEID #: 64

1.0 POST-CONSTRUCTION MONITORING PROGRAM

1.1 Purpose and Deadline for Completion

The purpose of the Middletown Post-Construction Monitoring Program (PCMP) is
to determine whether the projects constructed as part of Middletown’s Long Term
Control Plan (LTCP) meet the “6 CSO Events Systemwide” Performance Criteria
as defined in the Consent Decree and assess the effect of discharges from
Middletown’s sewer system on River water quality. The PCMP shall include
provisions consistent with this Appendix B, including the requirement in Section
1.6 to submit to the United States and Ohio a Final Post-Construction Monitoring
Report on or before December 31, 2047.

1.2 Post Construction Monitoring

After fully constructing and implementing the CSO Control Measures described in
Appendix A, the City of Middletown shall carry out post-construction rainfall, flow,
and CSO activation monitoring for a 12-month post-construction monitoring
period. If, following at least six months of monitoring, Middletown has collected
sufficient rainfall, flow, and CSO activation data to allow the successful
completion of the model validation and recalibration activities described below,
Middletown may cease additional monitoring if Middletown submits and EPA
approves a written request from Middletown to cease additional monitoring.
Middletown shall use such data to validate or if necessary recalibrate its model of
the combined sewer system. The rainfall and CSO activation monitoring plan is
described below:

The City will monitor rainfall at the four locations utilized in its 2005 model
calibration monitoring program, using automatic rain gauges, consistent with
then-current industry practice.

The City shall monitor water surface elevation and flow using area/velocity
flowmeters at sufficient locations to allow validation and if necessary recalibration
of its collection system model, consistent with the guidelines described in
Paragraph 1.3, below. At a minimum, the City shall monitor at 12 of the 25
monitoring locations used in Middletown’s 2005 model calibration monitoring
program. The City shall monitor the time, duration, and volume of discharge from
each permitted CSO point that remains active following implementation of the
LTCP. Flow meters utilized for this monitoring shall be consistent with then-
current industry practices.

Middletown shall carry out the above monitoring in accordance with then-current
industry practices, including industry practice meter maintenance and data
review/QA procedures.



Case: 1:18-cv-00090-SJD Doc #: 2-1 Filed: 02/09/18 Page: 42 of 54 PAGEID #: 65

1.3 CSO Collection System Model Calibration and Validation

The City’s collection system model will be used, together with best engineering
judgment, to determine whether the City has achieved the Performance Criteria
as defined in the Consent Decree that Middletown reduce CSO discharges down
to no more than 6 CSO Events Systemwide during the Typical Year of 1970,
based on rainfall data from the Covington (Northern Kentucky) Airport Station. A
“CSO Event” is one or more overflows from the City’s collection system that are
the result of a precipitation event following a period of at least 24 hours during
which no CSO has discharged. A single precipitation event that causes multiple
CSO discharges shall constitute one CSO Event. In order to ensure that the
model is an appropriate tool for making this determination, a validation and, if
necessary, recalibration will be undertaken. Upon completion of the CSO control
measures listed in Appendix A, the following steps will be taken to validate and, if
necessary, recalibrate the collection system model:

o Flow, rainfall, and CSO discharge data will be collected for a Post-
Construction Monitoring Period as described in Section 1.2 above.

o The data collected shall initially be used to validate the then-current
version of the model that includes representations of all the CSO
control measures. The model shall be considered validated based
upon application of the Chartered Institution of Water and
Environmental Management (CIWEM) Urban Drainage Group’s
Wastewater Planning User Group Code of Practice for the